#

Part Name (Click to view)

BOM
Qty

1

Decal, Serial Number

1

2

STICKER, MADE IN CHINA, IP

1

3

SCREW,M10 X 1.5,25mm,SHC,HK

24

4

WASHER,PLAIN,M8,NARROW

12

5

WASHER,PLAIN,M10

24

6

WASHER,PLAIN,M6

24

7

Screw

12

8

STICKER,WARNING,PINCH

8

9

STICKER,WARNING,BOLT DOWN

1

10

STICKER,WARNING,STANDARD INSTRUCTIONS

1

11

WASHER, M10, LOCK, SPLIT

24

12

WELD, LOWER LEFT, PAD, BM

1

13

WELD, LOWER RIGHT, PAD, BM

1

14

WELD, TOP OUTSIDE, LEFT ARM, BM

1

15

WELD, TOP OUTSIDE, RIGHT ARM, BM

1

16

WELD, TOP, CENTER ARMS, BM

1

17

WELD, MEDIAN PAD, BM

1

18

ADJUSTABLE HANDLE, BM

3

19

T-HANDLE, PULL PIN, BM

1

20

GAS SPRING ASSY, BM

1

21

BOXING PAD 1, BM

1

22

BOXING PAD 2, BM

1

23

BOXING PAD 3, BM

1

24

BOXING PAD 4, BM

1

25

MEDIAN BOXING PAD, 5-9, BM

1

26

MEDIAN PAD COVER, BM

1

27

BOXING PAD 10, BM

1

28

BOXING PAD 11, BM

1

29

BOXING PAD 12, BM

1

30

1/4%20 x 3/4^, SHC, HK, CS NP

24

31

STICKER, CAUTION, DO NOT HIT BACK OF PAD

6

32

STICKER, CAUTION, WEAR PROPER WRIST WRAPS/ GLOVES

1

33

BOXMASTER, LOGO, STICKER

1

34

STICKER, CAUTION, DO NOT LEAN ON UNIT/HOLD SPRINGS

3

35

WELD, BASE, BM TOWER

1

36

WELD, ADJUST, FRAME, BM

1



BoxMaster Exploded Diagrams

Base & Upright Revisions

Center Pad

Lower Pads

Outer Center Pads

Post

Upper Center Pad

Upper Center Pads

CLICK HERE TO BREAK OUT OF THIS FRAME AND SHOW THE WHOLE PAGE